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SIEVE ANALYSIS 

PROJECT: Product Check - P.O. No. 7001-95000 
53rd St. Yard 

PROJECT NO: TL-8047 

CLIENT: Transcor Recycling LLC DATE: 3/27/2020 

  LAB NO.: B-11995 

SAMPLE LOCATION: Stockpile  

SAMPLE DESCRIPTION: Crushed Concrete Fines 

Sieve Number Percent Passing 
1 ½" 100 
3/4" 99 
3/8" 92 

No. 4 75 
No. 10 61 
No. 50 36 

No. 100 19 
No. 200 9.0 

 
 
 
 

 

 

  

DATE SAMPLED: 3/19/20 

DATE TESTED: 3/27/20 
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